
Journal of Water Process Engineering 56 (2023) 104302

Available online 16 September 2023
2214-7144/© 2023 Elsevier Ltd. All rights reserved.

Techno-economic assessment of integrated photochemical AOPs for 
sustainable treatment of textile and dyeing wastewater 

Nipun Bhargava a,b, Nupur Bahadur a,b,*, Arun Kansal a 

a Coca- Cola Department Regional Water Studies, TERI School of Advanced Studies, 10 Institutional Area, Vasant Kunj, New Delhi 110 070, India 
b NMCG - TERI Centre of Excellence(NTCoE), Environment and waste management division, The Energy and Resources Institute, Core 6C, India Habitat Centre, Lodhi 
Road, New Delhi 110 003, India   

A R T I C L E  I N F O   

Keywords: 
Advanced oxidation processes (AOPs) 
Industrial wastewater 
Pre-biological treatment 
TADOX® 
Zero liquid discharge 

A B S T R A C T   

Textile and dyeing industries generate large quantities of wastewater rich in colourants, dyes, chemicals, sur-
factants, etc. Notably, textile effluents are highly coloured, toxic, odorous, and with high chemical oxygen de-
mand (COD) and low biochemical oxygen demand (BOD). These colour-causing complex organic compounds in 
wastewater streams are not completely degraded or removed using conventional physicochemical and biological 
treatment processes. Although as per regulatory norms, COD, colour, and BOD need to be eliminated if the 
treated water is to be reused. A batch-scale study of photochemical Advanced Oxidation Processes (AOP) to treat 
textile wastewater from a common effluent treatment plant is aimed to improve biodegradability and down-
stream performance. The assessment compared the techno-economic feasibility of integrating four photochem-
ical AOPs with existing biological treatment plant in terms of their efficiency, energy requirement, and overall 
cost of treatment. Photochemical AOPs considered in this study were UV photolysis, UV/H2O2, UV photo Fenton, 
and UV/TiO2 photocatalysis. Although every treatment improved the quality of treated water, UV/TiO2 pho-
tocatalysis was the most promising for removing COD and BOD and required the least electrical energy per order 
(10.79 kWh/m3/order-COD removal and 5.16 kWh/m3/order-colour removal) whereas UV/TiO2 was the most 
economic (0.77 US dollar or INR 59.75/m3).   

1. Introduction 

The textile industry, being particularly water intensive, now faces 
increasingly serious environmental challenges owing to scarcity of 
freshwater, stringent norms governing wastewater management, and 
industrial processes that release effluents rich in toxic chemicals 
including heavy metals. Non-compliance with regulations governing 
effluent treatment has adverse impacts on terrestrial and aquatic eco-
systems and on human health [1]. Therefore, the industry needs to focus 
its attention on proper treatment of effluents. Conventional methods of 
treating wastewater, especially as practised in the micro-, small-, and 
medium-scale enterprises (MSMEs), involve excessive amounts of 
ferrous salts, lime, and alum as coagulants and flocculants followed by 
the traditional aerobic biological treatments. The mainstream treatment 
technologies – coagulation and flocculation, flotation, adsorption, and 
biological treatment [2–5] – along with a few advanced systems based 
on membranes or evaporation [6] may help in managing only a few of 

the contaminants in wastewater from textile and dyeing industry. 
Thus, the traditional methods of treatment are inadequate in that 

they cannot handle volumetric shock loads of effluent and the heter-
ogenous nature of incoming wastewater. Moreover, these methods need 
different coagulants to treat different effluents; are not particularly 
efficient in removing colour; and generate large quantities of sludge, 
thereby creating secondary pollution [1,6–9]. Besides, the oxidation 
mechanisms used in these traditional methods fail to degrade or detoxify 
extremely persistent hazardous substances [10–14]. 

Biological methods of treating wastewater have proved to be more 
popular and have been adopted on a commercial scale because they are 
simple in design, cost effective, and user friendly. These methods include 
the activated sludge process, extended aeration, a moving-bed biofilm 
reactor or fluidized bed reactor, membrane bioreactors, a sequential 
batch reactor, and a submerged aerated fixed film [1,6,15–17]. Such 
methods have been earlier worked on pilot scale and proven effective in 
treating effluent from textile units include sequential batch reactor [16], 

* Corresponding author at: Environment and Waste Management Division, The Energy and Resources Institute (TERI), Darbari Lal Seth Complex, Core 6C, India 
Habitat Centre, Lodhi Road, New Delhi 110 003, India. 

E-mail address: nupur.bahadur@teri.res.in (N. Bahadur).  

Contents lists available at ScienceDirect 

Journal of Water Process Engineering 

journal homepage: www.elsevier.com/locate/jwpe 

https://doi.org/10.1016/j.jwpe.2023.104302 
Received 13 May 2023; Received in revised form 7 September 2023; Accepted 13 September 2023   

mailto:nupur.bahadur@teri.res.in
www.sciencedirect.com/science/journal/22147144
https://www.elsevier.com/locate/jwpe
https://doi.org/10.1016/j.jwpe.2023.104302
https://doi.org/10.1016/j.jwpe.2023.104302
https://doi.org/10.1016/j.jwpe.2023.104302


Journal of Water Process Engineering 56 (2023) 104302

2

anaerobic- fluidized bed reactor [18], and activated sludge process 
[19,20]. As the effluent from textile units contains complex dyes and 
other toxic compounds which inhibit the growth of microbes, hence 
biologically treated water is not free of dissolved organics and unsuit-
able for further processing [21–24]. Furthermore, these microbial- 
treatment-based methods are slow with around 12–24 h of average 
hydraulic retention time of treatment, require large area and generate 
huge volumes of toxic slurry [25,26], which raises secondary pollution 
concerns. 

Given these shortcomings, advanced oxidation processes (AOPs) 
such as UV photolysis [27–29], UV photolysis of peroxide [30], UV 
photo Fenton [31–41], and UV photocatalysis [7,42–46] maybe bene-
ficial. These processes produce highly oxidizing reactive hydroxyl rad-
icals (OH⋅) that have a greater ability to destroy their targets and can 
oxidize and degrade organic compounds, rapidly and indiscriminately 
[13,29,47]. 

Therefore, combination of biological treatment system and AOPs has 
the potential to treat heterogenous effluents and improve the health of 
treatment plants, augment capacities and promote use of treated water. 
Many studies have explored the integrated approach using AOPs to treat 
even particularly challenging streams [8,20,43,48–80]. Some of the 
recent studies from India, have integrated Photocatalysis with conven-
tional biological treatment for treating mixed sewage effluent contain-
ing oils, solvents causing COD, BOD with other Persistent Organic 
Pollutants (POPs) and Contaminants of Emerging concern (CEC). The 
results show a significantly improved treated water quality as compared 
to conventional treatment alone [81]. Similar improvement has been 
reported in a recent study of photocatalysis as a standalone approach for 
treating heterogenous polluted open drain [81,82]. 

It is against this background that the present paper attempts to 
resolve the fundamental inadequacies in conventional practices by 
integrating photochemical AOPs with downstream conventional bio-
logical treatment for treating effluent from textile and dyeing units. To 
the best of our knowledge, no single study has compared the degradation 
of COD, Colour, and other regulated parameters with a detailed tech-
noeconomic analysis for various AOPs. More specifically, we assessed 
four methods (all based on various photochemical AOPs), namely UV- 
assisted photolysis, UV photolysis of peroxide, UV photo Fenton, and 
UV photocatalysis, for their feasibility as a pre biological treatment 
technology in terms of (a) their efficiency in eliminating colour, COD, 
and BOD, (b) their ability to meet regulatory norms, (c) their capacity to 
make the treated water more biodegradable so as to make the process 
compatible with further biological treatment downstream, (d) electrical 
energy consumption, and (e) cost effectiveness. The results of this study 
will help governments, regulatory bodies, and industries that such 
integration can benefit old centralized effluent treatment plants (ETPs). 
This will help to meet the growing demand for water treatment in 
developing countries as their economies continue to grow. 

2. Materials and methods 

2.1. Site conditions and sample collection 

A common effluent treatment plant (CETP) with a capacity to handle 
1 million litres of wastewater a day (MLD) was chosen for the present 
study. The effluent came from multiple cotton, hosiery, and polyester 
dyeing units and was being treated and discharged onto nearby fields in 
the Ganga River basin catchment area of the state of Uttar Pradesh, 
India. The site houses 11 textile and dyeing units which collectively 
contribute to a 1.55 MLD (million litres per day) influent to the common 
effluent treatment plant wherein the trials of various photochemical 
AOPs have been done. 

The existing treatment system starts with a screen chamber and 
collection sump followed by an equalization tank. The effluent is 
thereafter pumped at a controlled rate to a conventional primary 
treatment consisting of three flash mixer units, one each to add lime, 

ferrous salts, and alum, followed by adding polyaluminium chloride. 
Thereafter, effluent is sent to a tube settler, which separates the effluent 
into the supernatant and primary sludge. The primary sludge contains 
about 20 %–30 % water and is stored in drums of high-density poly-
propylene (HDPE) in a waste shed for eventual disposal at a landfill. The 
supernatant, on the other hand, is sent for further treatment to a bio-
logical treatment plant based on extended aeration. The biologically 
treated water is filtered through a multigrade filter and activated‑carbon 
filtration system. The residue (the sludge that remains) from the bio-
logical treatment plant is stored in a holding tank and dewatered in a 
filter press system which feeds the filtered water back to the treatment 
plant. This dried sludge is sold as manure whereas the clear water from 
the carbon filtration unit is stored in a separate tank connected to a 
pipeline that directs the overflow to an irrigation canal. 

In this study, equalization tank outlet was chosen as the ideal loca-
tion for sampling to ensure homogeneity of the effluent characteristics. 
From here, the samples were drawn using a submerged pump into four 
polypropylene jars each with a capacity of 50 L. The jars were filled to 
the brim, sealed, and then transported within 16 h in an air-conditioned 
vehicle to TADOX® wastewater treatment plant in Gurugram, in the 
state of Haryana [7,9,17,43,83]. After taking the samples for laboratory 
studies, the samples were immediately refrigerated at 4 ◦C to avoid any 
degradation of organic pollutants. A portion of these samples was sent to 
an accredited testing laboratory to assess the quality of wastewater in 
terms of the norms laid down by the regulatory authority in India for 
textile and dyeing units. 

2.2. Treatment of samples subjected to photochemical advanced oxidation 
processes 

For any treatment involving ultraviolet (UV) radiation to be effec-
tive, it is essential to remove any colloidal and suspended particles from 
the liquid to be treated. The particles were removed through coagulation 
and flocculation: once they had settled down following sedimentation, 
the supernatant was used for further investigation. For the study, the 
samples from the equalization tank were decanted in a 200 L tank fitted 
with a 0.5 HP AC motor to operate a steel agitator to mix the added 
coagulant and flocculants with water thoroughly for 30–45 min. After 
agitation, the mix was left undisturbed to allow the particles to settle, 
and the supernatant was used to carry out the rest of the studies. Full 
details of the coagulation and flocculation treatment are reported else-
where [7,9]. The supernatant was stored in a 200 L polypropylene tank – 
the primary treatment tank – referred to as PT from now on. The four 
methods mentioned in Section 1 were tested, as described below. 
Complete information of the UV system employed for the studies has 
been earlier published elsewhere [7,9]. 

2.2.1. Ultraviolet-assisted photolysis 
Ultraviolet-assisted photolysis for the experiment to test UV 

photolysis as an AOP, 10 L water from the PT was stored in a 10 L 
polypropylene beaker and connected to a submersible DC pump capable 
of circulating the water into the patented UV system. The treatment in 
recirculation mode lasted 120 min. The treated water was stored in 
another 10 L beaker. 

2.2.2. Ultraviolet photolysis of peroxide 
Ultraviolet photolysis of peroxide to 10 L water from the PT was 

added 10 mL of 30 % H2O2, which gave a solution of 9.97 mM. The 
solution was stirred for 30 min and then subjected to 120 min of UV 
light. 

2.2.3. Ultraviolet photo Fenton 
Ultraviolet photo Fenton to another 10 L water from the PT were 

added 2.78 g of FeSO4.7H2O and 10 mL of 30 % H2O2 (30 %), giving a 
solution of 1 mM FeSO4 and 9.97 mM hydrogen peroxide. The solution 
was stirred for 60 min and then subjected to 120 min of UV irradiation; 

N. Bhargava et al.                                                                                                                                                                                                                              



Journal of Water Process Engineering 56 (2023) 104302

3

this process allowed proper mixing of ferrous salts and to achieve 
equilibrium of Fenton reactions. 

2.2.4. Ultraviolet photocatalysis 
Ultraviolet photocatalysis the last set involved heterogenous semi-

conductor photocatalysis (PC) using nanoparticles of titanium and UV 
light. A simplified process flow diagram of the TERI advanced oxidation 
technology (TADOX) is shown in Fig. 1. Technical information and 
detailed methodology of the TADOX® Technology based pilot scale 
plant treating 100 L per day (LPD) and its operation has been published 
in another recent article. Details of plant operation, analysis of the 
wastewater quality parameters, computation of energy requirements 
and evaluation of the figures of merit has been already given in the 
earlier publication of this series of case studies [9,17,43,84–88]. It in-
volves UV-TiO2 Photocatalysis as the secondary treatment followed by 
nanomaterial recovery at source. Such a photocatalytic treatment has 
been established to be useful in Dye intermediates, Basic organics, Dye 
molecules, Synthetic textile effluent, Real textile and dyeing wastewater 
treatment systems and has been successful in eliminating need of bio-
logical treatment at any stage [17,42,43,83,84,86–94]. 

During the TADOX® treatment, the treated water was transferred via 
a built-and-developed mechanism equipped with suitable membrane 
filters to remove the spent nanoparticles. Clean water was thus obtained, 
and the used nano catalyst recovered. For other three processes illus-
trated earlier, there was no need for separation of nano catalysts. Hence, 
to explore whether the nano catalyst from TADOX® can be reused for 
treating the next batch, all reject material from the nanomaterials re-
covery unit was stored in a reject-collection tank. Reject water from this 
tank was oven-dried repeatedly and regenerated after adequate washing 
and air drying to remove inorganic salts. To ascertain any loss in crys-
tallinity or other properties after one cycle of TADOX treatment, crys-
tallographic analysis was carried out using a Bruker D-8 Advanced X-ray 
Diffractometer with a CuKα wavelength of 1.54059 Å and 2θ scanning 